
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Thames Water 

Final Water Resources 
Management Plan 2019 

 

 
 

Technical Appendices 

 

Appendix R: Scheme dossiers 
 

 



Final Water Resources Management Plan 2019 

Appendix R: Scheme dossiers – April 2020 

 
 

 

Table of contents 

A. Supply options: Scheme dossiers 0 

B. Demand options: Scheme dossiers 125 

Metering  125 
Mains replacement 126 
Pressure management 126 
DMA enhancement 127 
AMP6 leakage reduction carry over 127 
Innovation (Leakage reduction) 128 
Water efficiency 128 
Incentives programme 129 
Non-potable water – combined options 129 
Innovative Tariffs 130 
Carbon cost assessment 130 

 

 

Note: Section A consists of a consultants’ report containing its own tables of contents. 
[...]
Framework Directive staus of the water body wil be carried out in AMP7. 

Engineering Components ▪ New ABH4 pump; total installed power 110kW pumping at 4Ml/d. Increase in power 
requirement is 49kW. 

▪ New ABH5 pump; total installed power 185kW pumping at 8Ml/d. Increase in power 
requirement is 71.5kW. 

Benefit 0 Ml/d at average and 1.5 Ml/d at peak.  

Time Lead 1 Year 

Mutual exclusivities n/a  

Interdependencies/ Exclusivity This option is not dependent on any other options. 

 

  



 

60 
356236/WCD/WAM/123/E April 2020 
PiMS/356236/Documents 

  
 

Thames Water WRMP19 Supply Options 
Technical Appendix R: Scheme Dossiers 

 
 

8.16 Britwell Removal of Constraints – RES-RC-BTW 

Name  Britwell Removal of Constraints  

WRMP19 Reference RES-RC-BTW 

Element Type Resource  

WRZ SWOX 

Engineering Scope  This option comprises the construction of a new run to waste pipeline from the 
existing Britwell borehole to the Chalgrove Brook. In addition, new borehole and 
booster pumps will be installed at the site.  

The borehole will be operated within the existing abstraction licence. 

The option includes the construction of two new observation boreholes, one in the 
Chalk and one in the Upper Greensand; and a low flows investigation to improve 
the understanding of the hydrogeology of the source. 

The capacity of the existing WTW will be improved by additional sodium 
hypochlorite and sodium bisulphate dosing capacity, along with addition of internal 
baffle walls to the contact tank to increase capacity. 

 

Engineering Components ▪ New run to waste pipeline (2.3km length, 200mm diameter) from Britwell 

borehole site to Chalgrove Brook. 
▪ Installation of new borehole pump at Britwell. Flow 1.31Ml/d and pump rating 

15kW. 
▪ Installation of booster pump from Britwell borehole WTW to Wallington 

Reservoir. Flow 1.31Ml/d and pump rating 11kW. 
▪ Replacement of chlorine and sodium bisulphite dosing at Britwell WTW. 

Construction of two observation boreholes, one in the Upper Greensand 
Formation and the other in the Chalk Group. 

Benefit 1.3 Ml/d at average and 1.3 Ml/d at peak. 

Lead Time 5 Years 

Mutual exclusivities n/a 

Interdependencies/ Exclusivity n/a 

 
 

 
  



 

61 
356236/WCD/WAM/123/E April 2020 
PiMS/356236/Documents 

  
 

Thames Water WRMP19 Supply Options 
Technical Appendix R: Scheme Dossiers 

 
 

8.17 Dapdune removal of constraints - RES-RC-DAP 

Name  Dapdune removal of constraints 

WRMP19 Reference RES-RC-DAP  

Element Type Resource  

WRZ Guildford 

Engineering Scope  This option consists of the removal of the currents constraints on the deployable 
output (DO) at the Dapdune source. This groundwater source consists of two 
operational boreholes which abstract from a confined Chalk aquifer. Raw water is 

treated at Ladymead WTW. To remove the DO constraints pump capacity will be 
increased at the Dapdune boreholes and rapid gravity filters (RGF) will be used to 
treat the periodic microbial contamination at Ladymead WTW. Treated water will 
provide an additional resource for the Guildford Water Resource Zone.  

Engineering Components ▪ Replacement of both borehole pumps at Dapdune with units capable of 
delivering 13.6 Ml/d. Total installed power 264kW. 

▪ Replacement of four GAC vessels with RGFs by filling GAC vessels with 
pumice media. 

▪ Additional four RGF vessels to meet TWUL standard of 10 m3/m2/h for RGFs. 
▪ Installation of RGF backwash pumps (9.6 Ml/d flow, and Total installed power 

of 66kW. 
▪ One standby generator of 200kW required at Dapdune site. 

Benefit Average output cannot increase with this option as it is constrained by the 
aggregate abstraction licence to 8Ml/d. 

Peak deployable output benefit is likely to be 1Ml/d. 

Time Lead 2 Years 

Mutual exclusivities n/a  

Interdependencies/ Exclusivity Delivery of the Dapdune removal of constraints option is dependent on the 
delivery of the Ladymead removal of constraints option (RES-RC-LAD). 
Additionally, the delivery of the Dapdune licence disaggregation option (REC-GW-
DAP) is dependent on the delivery of both the Ladymead WTW and Dapdune 

removal of constraints options. 

 

  



 

62 
356236/WCD/WAM/123/E April 2020 
PiMS/356236/Documents 

  
 

Thames Water WRMP19 Supply Options 
Technical Appendix R: Scheme Dossiers 

 
 

 

8.18 Epsom Removal of Constraints – RES-RC-EPS 

Name  Epsom Removal of Constraints 

WRMP19 Reference RES-RC-EPS 

Element Type Resource  

WRZ LONDON 

Engineering Scope  This option aims to remove the constraints on abstraction atthe Chalk aquifer at 
the existing Epsom Water Treatment Works (WTW) site. . The Epsom source has 
three boreholes; two at the East Street site and one at the Nonsuch site. 

Currently, abstraction is limited due to turbidity at both the Nonsuch borehole and 
the Railway borehole at the Epsom site.  

The option comprises treatment for turbidity in the form of filtration at the Nonsuch 
site and a new abstraction borehole, to replace the Railway borehole pump, at the 
Epsom site. There is an associated transfer pipe required to transfer water to the 
existing Water Treatment Works. Abstraction will be within the existing licence.  

Engineering Components This option comprises the following components: 

▪ Construction of a new abstraction borehole (including associated headworks 
and rising main) within the existing East Street site. Borehole depth of 116m, 
steel cased to 36m. 

▪ New abstraction pump for the new borehole to increase output within the 
existing licence limits. 

▪ Security kiosk for the new borehole and associated MEICA. 
▪ Instrumentation (turbidity and flow) and sample facilities. 
▪ Run to waste facilities. 
▪ Installation of a new pipeline to transfer water from the new borehole to the 

existing WTW. 
▪ Installation of a new borehole pump and filtration at the Nonsuch borehole. 
▪ An increase in the chemicals required for treatment at Epsom WTW will be 

necessary to treat the additional water reaching the WTW. 

Benefit Estimated most likely average output: 2Ml/d 

Estimated most likely peak output:0.8Ml/d 

Lead Time 3 Years 

Mutual exclusivities n/a 

Interdependencies/ Exclusivity n/a 

 

  



 

63 
356236/WCD/WAM/123/E April 2020 
PiMS/356236/Documents 

  
 

Thames Water WRMP19 Supply Options 
Technical Appendix R: Scheme Dossiers 

 
 

8.19 East Woodhay borehole pumps - RES-RC-EWO 

Name  East Woodhay borehole pumps 

WRMP19 Reference RES-RC-EWO  

Element Type Resource  

WRZ Kennet Valley 

Engineering Scope  Upgrade of the two borehole abstraction pumps to increase the peak abstraction 
within the existing licence limits (which is 13.5 Ml/d at peak).  

An investigation to understand the potential impacts of the proposed option on the 

Water Framework Directive staus of the water body will be carried out in AMP7. 

Engineering Components ▪ Replacement of both existing borehole pumps with units capable of achieving 
11.1 Ml/d with a pumping head of 50m. 

▪ Potential upgrade of mains power distribution system after new pumps are 
installed. 

Benefit 2.1 Ml/d peak 

0 Ml/d average 

Time Lead 2 Years 

Mutual exclusivities n/a  

Interdependencies/ Exclusivity This option is not dependent on other system elements. 

 

  



 

64 
356236/WCD/WAM/123/E April 2020 
PiMS/356236/Documents 

  
 

Thames Water WRMP19 Supply Options 
Technical Appendix R: Scheme Dossiers 

 
 

8.20 Ladymead WTW removal of constraints - RES-RC-LAD 

Name  Ladymead WTW removal of constraints 

WRMP19 Reference RES-RC-LAD  

Element Type Resource  

WRZ Guildford 

Engineering Scope  The deployable output (DO) of Ladymead WTW is constrained by the capacity of 
the treated water booster pumps and the capacity of the contact tank. An upgrade 
to the contact tank is planned for AMP6. Therefore, the proposed option for 

WRMP19 is to upgrade the capacity of the booster pumps. 

The Ladymead WTW treats raw water from both Dapdune and Ladymead 
groundwater sources. A total aggregate licence is applied to Dapdune, Ladymead 
and Milmead sources; with a total aggregate annual average licence of 20.46Ml/d 
and a peak of 29.55 Ml/d.  A separate option (RES-GW-DAP) comprises the 
disaggregation of the group licence at peak licensed quantities only.  

Engineering Components ▪ Installation of treated water booster pumps at Ladymead (27.2 Ml/d flow, 
Total power installed 900kW). 

Benefit Removal of this constraint will provide a benefit of 4.6 Ml/d at peak demand, which 
is constrained by the combined output from the Ladymead and Dapdune 

boreholes. 

The average DO is limited by the aggregate licence and as there are no plans to 
increase this, there will be no benefit to average DO.  

Time Lead 2 Years 

Mutual exclusivities n/a  

Interdependencies/ Exclusivity Delivery of the Dapdune removal of constraints option is dependent on the 
delivery of the Ladymead removal of constraints option (RES-RC-LAD). 
Additionally, the delivery of the Dapdune licence disaggregation option (REC-GW-
DAP) is dependent on the delivery of both the Ladymead WTW and Dapdune 
removal of constraints options. 

 

  



 

65 
356236/WCD/WAM/123/E April 2020 
PiMS/356236/Documents 

  
 

Thames Water WRMP19 Supply Options 
Technical Appendix R: Scheme Dossiers 

 
 

8.21 Merton Recommissioning - RES-RC-MTN 

Name  Merton Recommissioning 

WRMP19 Reference RES-RC-MTN 

Element Type Resource  

WRZ LONDON 

Engineering Scope  This option consists of the recommissioning of the currently disused Merton 
Abbey groundwater source and water treatment works (WTW).  The WTW 
upgrade is designed to address water quality issues identified during testing in 

2012. 

Engineering Components ▪ This option assumes the well, abstraction pump, headworks and pipework 
are in serviceable condition at Merton Abbey and no rehabilitation or 
replacement of equipment is required. Further test pumping and water quality 
testing will need to be carried out before recommissioning. 

▪ The following upgrades will be performed at the WTW: Removal of existing 
GAC adsorbers; installation of the coagulant dosing plant and flocculation 
retention tanks in the location of the removed GAC plant; replacement of the 
four existing pressure sand filter vessels with six new dual media filter 
vessels; replacement of the chlorine contact tanks with larger units capable 

of disinfecting up to 8 Ml/d; replacement of the dosing plant for sodium 
hypochlorite; replacement of the dosing plant for sodium bisulphate and 
orthophosphoric acid; replacement of the chemical storage facilities; upgrade 
of the electrical, motoring and control systems; upgrade of treated water 
pump station to pump into the local distribution mains. 

Benefit 7.86 Ml/d peak  

2 Ml/d average 

Time Lead 2 Years 

Mutual exclusivities n/a  

Interdependencies/ Exclusivity The SLARS Merton option (RES-AR-SLARS3) is dependent on the delivery of this 
option as the former includes the adaptation of the well and WTW for a recharge 

and abstraction scheme. If the Merton Recommissioning option is deemed 
unfeasible, then the SLARS Merton option cannot go ahead. 

  



 

66 
356236/WCD/WAM/123/E April 2020 
PiMS/356236/Documents 

  
 

Thames Water WRMP19 Supply Options 
Technical Appendix R: Scheme Dossiers 

 
 

 

8.22 New River Head Removal of Constraints – RES-RC-NRV 

Name  New River Head Removal of Constraints  

WRMP19 Reference RES-RC-NRV 

Element Type Resource  

WRZ LONDON 

Engineering Scope  The New River Head Source is currently non-operational. Implementation of 
proposed ground stabilisation works within the borehole will allow abstraction at 
the source up to the existing abstraction licence limit.  

Engineering Components This option comprises: 

▪ Ground stabilisation around the New River Head borehole (comprising grouting of 
the potential voids created by sand migration). 

▪ Installation of four near surface ground anchors (1m deep) at convenient locations 
around the borehole. 

▪ Installation of a turbidity meter. 
▪ Recommisisoning of the licensed but currently disused groundwater source. 
▪ Installation of the 75kW borehole pump in the New River Head borehole. 

Benefit The most likely average and peak source output for this option are estimated as 3 
Ml/d and 3.46 Ml/d, respectively.  WARMS2 modelling carried out by TWUL in 
November 2016 has confirmed that the DO benefit to the London WRZ is 
3.0 Ml/d. 

Lead Time 1 Year 

Mutual exclusivities n/a 

Interdependencies/ Exclusivity n/a 

 
 

 

  



 

67 
356236/WCD/WAM/123/E April 2020 
PiMS/356236/Documents 

  
 

Thames Water WRMP19 Supply Options 
Technical Appendix R: Scheme Dossiers 

 
 

9.1 New Abingdon Reservoir (100Mm3) - RES-RRR-ABI-100Mm3 

Name  New Abingdon Reservoir 100 Mm3 

WRMP19 Reference RES-RRR-ABI-100Mm3  

Element Type Resource 

WRZ LONDON / SWOX / SWA 

Engineering Scope  Provision of a new fully bunded reservoir at Abingdon with live capacity of 
100Mm3. Associated conveyance tunnel and intake / discharge structure at 
Culham on the River Thames to (i) fill reservoir by abstracting raw water from the 
River Thames, and (ii) support flows in River Thames by discharging water stored 
within the reservoir. 

Engineering Components ▪ Fully bunded pumped storage reservoir 100Mm3 located 5 km to the south-
west of Abingdon formed of balanced cut and fill excavation 

▪ Inlet/outlet towers: 1 No primary, 2 No secondary. 
▪ River intake and outfall 
▪ Intake pumping station 1,000 Ml/d (34.1 m max. pumping head), total 

installed power 5.5 MW 
▪ Tunnel from river to pumping station 3,340m long, 4.2m diameter. 
▪ Tunnel from pumping station to main tower 440m long, 4.8m diameter 

including 2.5m diameter raw water pipework inside tunnel. For 
London/SWOX solution, this will also include a 700mm raw water pipeline to 

SWOX WTW. 
▪ Shaft at intake 16m deep, 12.5m diameter 
▪ Land requirements: 1,531 ha for reservoir and 43 ha for river intake/outfall 

and access road. 

Benefit Overall deployable output benefit for supply to multiple zones is 210Ml/d DO 
[DYAA and ADPW], maximum benefit for London WRZ is 190 Ml/d. 

Time Lead 15 Years 

Mutual exclusivities This option is mutually exclusive with all other Reservoir options, namely: RES-
RRR-ABI-150Mm3, RES-RRR-ABI-125Mm3, RES-RRR-ABI-30+100Mm3, RES-
RRR-ABI-75Mm3, RES-RRR-ABI-80+42Mm3 

Interdependencies/ Exclusivity This is the only element required for the new Abingdon Reservoir option for the 

London-only solution. For a SWOX solution, an additional element required is: 

▪ New WTW (WTW-SWOX-ABI).  

For a SWA solution, the additional elements required are: 

▪ New Medmenham Intake (CON-RWS-MMM-80 or CON-RWS-MMM-53)  and 
Medmenham WTW (WTW-SWA-MMM); or 

▪ Abingdon WTW (24Ml/d) (WTW-SWOX-ABI-SWA) and SWOX to SWA  
(NET-IZT-AB-LC-72 or NET-IZT-AB-LC-48) 

To provide an additional resource to London WRZ the following system elements 
are also required: 

▪ Additional capacity in the raw water systems; 

▪ Additional treatment capacity at Kempton WTW;  
▪ Additional capacity in the Thames Water ring main. 

9 Reservoirs 



 

68 
356236/WCD/WAM/123/E April 2020 
PiMS/356236/Documents 

  
 

Thames Water WRMP19 Supply Options 
Technical Appendix R: Scheme Dossiers 

 
 

  



 

69 
356236/WCD/WAM/123/E April 2020 
PiMS/356236/Documents 

  
 

Thames Water WRMP19 Supply Options 
Technical Appendix R: Scheme Dossiers 

 
 

9.2 New Abingdon Reservoir (125Mm3) - RES-RRR-ABI-125Mm3 

Name  New Abingdon Reservoir 125 Mm3 

WRMP19 Reference RES-RRR-ABI-125Mm3  

Element Type Resource 

WRZ LONDON / SWOX / SWA 

Engineering Scope  Provision of a new fully bunded reservoir at Abingdon with live capacity of 
125Mm3. Associated conveyance tunnel and intake / discharge structure at 
Culham on the River Thames to (i) fill reservoir by abstracting raw water from the 

River Thames, and (ii) support flows in River Thames by discharging water stored 